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Triumph Tiger 900 Garmin Sat Nav Mount
Installation Instructions



Installation Instructions  —

Kit Contents PRN014566-014925

(® 1 x Main Plate (L) 2 x M4 x 5mm Black Button Head Bolts
1 x Pivot Plate (M) 4 x M4 x 10mm Black Button Head Bolts
(© 1 x Sub Mounting Bracket

(D) 2 x M5 x 8mm Black Button Head Bolts

(® 2 x P-clips (No.1)

(P 2 x P-clips (No.2)

(© 2 x P-clips (No.3)

) 2 x P-clips (No.4)

(D 2 x Lobe Screw

(3 2 x M5 Black Washer
() 2 x Locking Washer

Sub Kit
(N) 2 x M5 x 36mm Caphead Bolt



LA &

Installation Instructions

— T

Qs



Installation Instructions




_ Installationlnstructions




Installation Instructions







s £ ) 2tion Instructlons




Installatio.




Lo
Installati










-







Installation Instructions




ohl ag

N

Installation Instructions
_“-"







Installation Instructions




Installation Instructions 1 7

O 2




IntaIIation Instructions

h Y




Installation Instructions




Installation Instructions 20  — 4




Installation Instructions 21 ==

I‘\’.‘,\- _-‘Q;*d‘?:y'/

Repeat
Both Sides




Installation In




Installation Instr







Installation Inst




i : 2 s A ®










Installation Instructions







(%)
S
<

Istuct

ion

Installat







g

P———

Installation Instructions




®

Installation Instructions —~—4

R St
(( 4e_v1erse ages



=]
=voTrscH

P E R F O R M A N C E

www.evotech-performance.com



